
NOTE: Read these Installation Instructions thoroughly before beginning the installation process. Retain
these Installation Instructions for future reference.

Arctic Cat® Wildcat
Installation Instructions - Accessory Kit

Form No. 0453-763

Rear Winch Receiver Kit 
(p/n 1436-741)

Application: Wildcat
Kit includes:

 p/n QTY DESCRIPTION
      * 2 M10 Carriage Bolt
      * 1 Black Cap Screw (M8-1.25 x 25)
      * 2 Cap Screw (M8-1.25 x 55)
      * 2 Zinc Cap Screw (M8-1.25 x 25)
      * 2 M10 Nut 
      * 5 M8 Nut 
      * 1 Flat Washer
0541-037 1 Mounting Plate
    N/A 1 Rear Receiver
0453-763 1 Instructions
* Included in Hardware Kit (p/n 1436-792)

1. Position Mounting Plate on the inside of the verti-
cal rear frame tubes and secure to the frame using
two Zinc Cap Screws (M8-1.25 x 25) and two M8
Nuts. Tighten securely. See Fig. 1.

Fig. 1

ROV-015A

2. Remove the torx-head screw securing the rear por-
tion of the skid plate to the frame. See Fig. 2.

Fig. 2

ROV-030A

3. Remove the two cap screws and nuts securing the
bracket shown below. See Fig. 3.

Fig. 3

ROV-031A

4. Secure Rear Receiver to the frame and the mount-
ing bracket using two M10 Carriage Bolts (A),
two M10 Nuts, two Black Cap Screws (M8-1.25 x
25) and two M8 Nuts. Tighten securely. See Fig. 4.

Fig. 4

ROV-037A

5. Install the torx-head screw removed in step 2.
Tighten securely. See Fig. 5.

Fig. 5

ROV-036A

ATTENTION
This accessory component is one kit of the Wildcat Winch
System. This system includes a Winch Receiver(s), Winch
Carrier, Winch Transport Mount, and Winch. This component
is intended only to be used as part of this Winch System only.



Arctic Cat Wildcat Rear Winch Receiver (p/n 1436-741)

Key
1. M10 Carriage Bolt 
2. Black Cap Screw (M8-1.25 x 25
3. Cap Screw (M8-1.25 x 55)
4. Zinc Cap Screw (M8-1.25 x 25)
5. M10 Nut
6. M8 Nut
7. Rear Receiver
8. Mounting Plate
9. Flat Washer

Printed in the U.S.A. ®™Trademarks of Arctic Cat Inc., Thief River Falls, MN 56701 0612


